KS0-65 | KS0-74 | KSO-82 | KS0-92 | KS0-102 5 3

‘ 5 IF INLINE SPO
(48 x 65) |(52 x 74) |(6] x 82) |(64 x91.5)[(71 x 102) | M ‘ //%///mwm <l PARTS CATALOG #SEEE? R%v‘ L
099418 099392 099859 099545 099530 @;gaﬁ/ - .
KOMPAC V

POST "86, IST HEAD, CONV.

I
3 ﬁgjﬁ IF INLINE SPO

CONTROL IS USED.

—==-n1

091785 1

099094 | PLUNGER, BALL

092091 | SCREW, FLAT, M5 X 1Z2mn L.
099325 | BASE, OSCILLATOR, NOP
099324 | BASE, OSCILLATOR, 0P
099226 | NUT, STRIPE ADJUSTMENT
099225 | PIVOT

099224 | THREADED ROD, M10x1.0

SN
22 .@@

<

@
(i,
1 «//((‘(u/,

/

[

G
l(mﬁ@}

2
4

1

1

4

2

,, 4

X 091606 | NLIT, JAM, MI0x].0 G

) 009236 [ SPRING, (OMP / TORSION, L.H. ] 000221 [ LINK 4

N 099292 | HOUSING, SPRING 2 | ["21 [ 098227 [PIvET 2

SR 01748 [ SCREW, FLAT, M9 X 20nn L. ] 091665 | RETAINING RING, EXTERNAL, @ 10nn | 2 | [ 20 | 099228 | PLATE, FORM ROLLER, NOP 1

g N 71 | 093208 | TUBE SEAL,BINBA 2 | [749 1091663 [ RETAINING RING, EXTERNAL, @ I6nn | 2 | [ 19 [ 000209 [PLATE, FORM ROLLER, 0P 1

A | 70 | 099207 | BODY, BIMBA 2 | [ 748 001625 [WASHER, .78 X .64 X .05 2 | [ 18 1000264 | BUSHING 2

< 63 | 033206 | PISTON SEAL, BIMBA 2| [747 009249 [ SLPPORT 2 | [ 717 [ 008223 [ DOWEL PIN, @ 10 X 32rn L I

Ty 63 | 000205 | PISTON ROD ASSY, BIMBA 2 | [ 46 | 000254 [ SCREW, SET, CONE, M6 X 45mn L. 2 | [ 16099247 [ SCREW, SHOULOER, @ 10 X {6 L. | 2

67 | 033204 | SPRING SPACER, BIMBA 2 | [ 745 | 003405 [OOWEL PIN @ 3mn x 20mn LG 47| [15 [099219 | DOWEL PIN, @ 8 X 4nn L. 2

19 66 | 000203 | SPRING, [DMPRESSION, BIVBA 2 | [ 44 000297 [PLATE, /R, POST BG, | ST HEAD 2 | [ 14 [00m218 [ LINC 2

65 | 009294 | HOLSING ASSY 2| [743 008252 [ PIvET 2 | [ 713 ] 099217 | SCREW, SHOLLDER 2

B - - ~ ] [764 [ 099332 [ SCREW, CAP, M3 X [2nn L. B | [ 42 [099253 | SHIM, 1.050 X 738 X_.025" 47| [12 1099016 | BRACKET 2

B3 | 093266 | KEY I | [63 [0993B0 [FTG, CONN ST, 1/8 -5/32. || |41 | 001654 | RETAINING RING, EXTERNAL, @ 20nn | 4 | [ I1 | 099298 | LEVER, POST 86, ST HEAD 2

B2 | 091757 | SCREW, CAP, M5 X [0mn L. 2 | [ 62 {09937 [ I/I6 N.P.T. PLUG | | [ 40 091654 SCREW, FLAT, M6 X 35nn L. 6| [ 10 [099214 [ROD CLEVIS 2

BI | 093450 | SPACER | | [61 099491 | TUBING, 4M | | [ 39 [ 091892 SCREW, CAP, MB X 35mn L. 3 | |79 [099007 [FITTING, 1/B-6rm, UNL-THD, SMC 2

203 [¥ X | [0 [ 099232 [ SHIM, 1.300 X 988 X_.015" NI ~| [738[099281 [WASHER, M 3 | ['8 [ 099006 | VALVE, FLOW SPEED CONTRIL 2
91 103 X X | [ 779 | 003263 | BEARING, ROLLER, 42 X 25 X Gnr Al BN EE ~ | [737 [ 091758 [ SCREW, CAP, MB X 20mn L. 2 | [77_[ 099008 [FITTING, ELBOW, 1/8 M-F, BSPT 2
90 | 099362 | BACKING PLATE ASS'Y N.0.P. | | [78 099261 [ KEY NI ~ | [736 [099316 | HANGER, FORM ROLLER | | [6 [099013 | FITTING, ELBOW, 1/8-Gnn, INI-THD | 2
89 | 009361 | BACKING PLATE ASS'Y [.P. || [77 099492 | SHAFT, DRIV N - | [ 735 | 000257 | RETAINING RING, EXTERNAL, § S5 | 2 | | 5 |088213 | AIR CYLINDER 2
86 | 099382 | SEALS SET || [76 | 099250 | WAVE WASHER, © 42nn N ~ | [734 [099256 | SPACER, BUSHING 2 | "4 [091973 [NUT, LDCK, MBx1.0 2
o7 1- |- ~| [775 | 000333 [RETAINING RING, INTERNAL, §42m | I | [ - [- |- ~ | [733 1099331 | SCREW, CAP, MG X 70nn L. 2 | 31009212 | BRACKET 2
- |- —| [774 093256 | GEAR | | [ 54 [ 091750 | SCREW,CAP BUTTON HD. M5 X 10nn LG. | 4 | [ 32 [ 099329 | SCREW, CAP, M6 X 45mn L. 2 | [2[00G211 [ SHIM, @8 X 1.0m THK. 2
CIEE | | [73 [ 099255 | END WASHER | | (53 099291 [ SPRING, COMP / TORSION, R.H. | | [ 31 [ 099327 | BRACKET, OSCILLATIR 2 | [[1_[099209 | SCREW, SHOLLOER, @ 8 X 25mn L. 2
TTEMI PART # DESCRIPTION 0Ty | [TTEMI PART # DESCRIPTION 0| [TTEMTPART # DESCRIPTION OTY| [TTEMTPART # DESCRIPTION OTY| [TTEMIPART # DESCRIPTION Ty




IF INLINE SPO
e B CONTROL IS LSED.

PARTS CATALOG #099337 REV. L

K50-65 | KS0-74 | K50-82 | KSO-92 | KS0-102 . &
(48 x 65) |(52 x 74) |(B1 x B2) |(B4 x81.5)|(71 x 102) \é(;%égfif %

|
093418 099392 099859 099545 099530 & g

—==--1

091785 1
/\

IF INLINE SPO

/%B CONTROL IS USED.

\ |

|

/;&LI

% 1
\

|

|

|

- \oageg
Y099067

1
09965 .7

\ 099094 | PLUNGER, BALL 2

RV EPRE 29 1092091 | SCREW, FLAT, M5 X 12nn L. 4

# ~ 28 1099325 | BASE, OSCILLATOR, NOP !

27 1099324 | BASE, OSCILLATOR, OP I

26 1099226 | NUT, STRIPE ADJUSTMENT 4

25 1099225 | PIVOT 2

24 1099224 | THREADED ROD, M10x!1.0 4

23 1091606 [NUT, JAM, MIOx1.0 6

099296 | SPRING, COMP / TORSION,L .H. ! 22 1099221 | LINK 4

099292 | HOUSING, SPRING 2 21 1099227 | PIVOT 2

091748 | SCREW, FLAT, MB X 20mn L. ! 091665 | RETAINING RING, EXTERNAL, @ 10nn 2 20 1099228 | PLATE, FORM ROLLER, NOP I

e, 099208 | TUBE SEAL,BIMBA 2 48 | 091663 | RETAINING RING, EXTERNAL, @ 16mn 2 19 1099229 | PLATE, FORM ROLLER, 0P !

@, 099207 | BODY, BIMBA 2 48 1091625 | WASHER, .78 X .64 X .09 2 18 1099264 | BUSHING 2

23 "”””f(ﬂ«,//m 099206 | PISTON SEAL, BIMBA 2 47 1099248 | SUPPORT 2 17 1099223 | DOWEL PIN, @ 10 X 32mn L. 4

277 T 099205 | PISTON ROD ASSY, BIMBA 2 46 1099254 | SCREW, SET, CONE, M X 45nn L. 2 16 1099247 | SCREW, SHOULDER, @ 10 X 16nn L. 2

099204 | SPRING SPACER, BIMBA 2 45 1099405 | PIN DOWEL @3mm x 20mn LG. 4 15 | 099219 | DOWEL PIN, @ 8 X 24mn L. 2

099203 | SPRING, COMPRESSION, BIMBA 2 44 1099248 | PLATE, M/R, POST 86, ZND HEAD 2 14 1099218 | LINK %

099294 | HOUSING ASSY 2 43 1099252 | PIVOT 2 13 1099217 | SCREW, SHOULDER 2

8 |- - - 099332 | SCREW, CAP, M3 X 12nn L. 8 42 1099253 | SHIM, 1.050 X .738 X .025" 4 12 1099216 | BRACKET %

83 1099266 | KEY ! 099380 | FTG, CONN ST, 1I/8\NPT - 5/32. ! 41 | 091664 | RETAINING RING, EXTERNAL, @ 20mn 4 11 1099215 | LEVER, POST 86, 2ND HEAD 2

82 | 091757 | SCREW, CAP, M5 X 10mn L. 2 62 1099377 | 1/16 N.P.T. PLUG 1 40 | 091654 | SCREW, FLAT, M6 X 35mn L. § 10 1099214 | ROD CLEVIS %

81 1099459 | SPACER ! 61 | 099431 | TUBING, 4MM ! 39 1091892 | SCREW, CAP, M8 X 35mn L. 3 9 1099007 | FITTING, 1/8-6mn, UNI-THD, SMC 2

92 109 X X 80 | 099232 | SHIM, 1.300 X .988 X .015" | - |- - - 38 | 099281 | WASHER, MB 3 8 1099006 | VALVE, FLOW SPEED CONTROL %
91 109 X X 79 1099263 | BEARING, ROLLER, 42 X 25 X Gmn 2 - |- - - 37 1091758 | SCREW, CAP, M8 X 20mn L. 2 7 1099008 | FITTING, ELBOW, 1/8 M-F, BSPT 2
90 | 099362 | BACKING PLATE ASS'Y N.O.P. 1 78 1099261 | KEY | - |- - - 36 [ 099316 | HANGER, FORM ROLLER 1 6 099013 |FITTING, ELBOW, 1/8-Bmn, UNI-THO 2
89 1099361 | BACKING PLATE ASS'Y 0.P. ! 77 1099492 | SHAFT, DRIVE ! - |- - - 35 1099257 | RETAINING RING, EXTERNAL, @ S5mn 2 5 1099213 | ATR CYLINDER 2
88 | 099382 | SEALS SET ! 76 | 099259 | WAVE WASHER, B 42nn ! - |- - - 34 1099258 | SPACER, BUSHING 2 4 1091973 | NUT, LOCK, Mex!.0 2
87 |- - - 75 | 099333 | RETAINING RING, INTERNAL, ® 42nn ! - |- - - 33 1099331 | SCREW, CAP, M6 X 70mn L. 2 3 1099212 | BRACKET 2
8 |- - - 74 1099256 | GEAR ! 54 | 081768 | SCREW, CAP, BUTTON HO M5 X 10mn LG. | 4 32 1099329 | SCREW, CAP, M6 X 45mn L. 2 2 | 099211 | SHIM, @ 8 X 1.0nm THK. 2
85 |- - - 73 1099255 | END WASHER ! 53 1099291 | SPRING, COMP / TORSION,R H. ! 31 1099378 | BRACKET, OSCILLATOR 2 | 1093209 | SCREW, SHOULDER, @ 8 X 25nn L. 2
TTEM| PART # DESCRIPTION OTY| [ITEM| PART # OESCRIPTION OTY! |TITEM| PART # DESCRIPTION OTY!| |ITEM| PART # DESCRIPTION OTY| [ITEM| PART # DESCRIPTION ary




OLD STYLE SHAFT

WITH SPLINE "

USE IN COLLAR
W/0 SPLINE

PARTS CATALOG #099337 REV. L
SHEET 3

_ >
s -7
l\\\\\ \\\\ \‘ f) ,,/
&i%\ j'\ ) ,/
\t\\}/l/ /z
20 [ 099242 | RET. RING, EXTERNAL, @ 1,062, SPIRAL | 1
19 [ 095241 | SHIELD 1
.. T n——— 13 [ 090230 [RET. RING, INTERNAL,® 1.875" ,SPIRAL | |
SSo e ITEMS 24 & 26 ARE USED WITH METERING ROLLER RINGS (P/N 099272) % 8885& %EASMHER' 37nn 0.0, f
- WITH 6. Inr( 238" ) X 8.4nn( .330" ) DEEP COLUNTERBORES FOR SCREWS. T T et .
.- ITEMS 27 & 28 ARE USED WITH RINGS WITH 11, 1nn( 438" ) X 15nn( 590" ) DEEP COUNTERBORES. g it B :
13 [ 090236 | GEAR, FORM ROLLER 1
SIZE PARTS 12 [ 099246 | SPRING, COMPRESSION 1
L1 [ 091757 | SCREW, CAP, M5 X 10mm L. g
_ N _ _ BTy ERE FORM RLR SUBASS'Y T [ 10 | 099245 [ HUB, ENGAGEMENT 1
J(BSO 6@? <éK280 73?r (580 8%% <580919§> <;KHSO 1%9? 2) 1091590 L PIN, DOWEL, 16 x 12 1
X X X L. X 28 | 099745 | SPRING, COMPRESSION, .360x.625x.051 | **
30 099856 099857 09975 09497 099858 27 1091709 | SCREW, SHOULDER, M6 X 12nm L. =
26 | 099271 | SHIM, LAMINATED =
25 [ 099272 | RING, METERING ROLLER 7
o1 093387 099279 09979 099509 099453 24099273 | SCREW, (AP, M5 X 25nn L, wx | 4| 009243 | RETAINING RING, EXTERNAL, @ 2om | |
23
| |099353 099278 09974 095513 089453 B ASSY, METERING ROLLER 1 [» ASSY, FORM ROLLER -
TTEN] PART # TTEM| PART # DESCRIPTION OTY| LTEN] PART # DESCRIPTION oTY




KONPAC ¥ \A 3—
ADD ON SAFETY GUARDS 1 COLOR, ONLY / \ \
.

IF EQUIP WITH SHEET METAL GUARDS -7 \ \

s
/ . )\ PARTS CATALOG #099337 REV. L
- ) SHEET 4
EXISTING POST ' 86 4 -7
SHEET METAL GUARD . s »
///// /////1/ | i
- g _ — A\/@/’
KOMPAC 'V RRM NOZZLE (\ e ¥
NOZZLE 7 NIP GUARD KIT ‘ //
(4) ORILL .25 DIA
IN THE FIFLD 2
-
T 7
et / EXISTING HOLE

gt IN FRAME

| NUT, MIO 2
091896 | MIO x 100nn SHCS 2

|

|

091978 | WASHER, FLAT, M5 -
NUT, M5

091765] M5 X 12 BHSCS

099096 | FILLER PLATE, GEAR SIDE
099095 | FILLER PLATE, OP STOE
099004 | FILLER PLATE, KIT

PART # OESCRIPTION

RRM NOZZLE

—(ro|w| o] —
]
[t=]
~
w
o

EXISTING HOLE

IN FRAME
|
17
3 - - -
KSO-1022 Towoi [msms, pse 2
|| 099611 |PAN, (RIP
U x 102) e DESCRIPTION __|GTY
] - - -
KS0-92 2 oo mmme, posc 2
|| 099713 PAN, ORIP
(64 31.9) mrrmer s DESCRIPTION _JGTY
3 - - -
KSO0-82 = Tomor eGPt 5 *+ FOR SIZE PARTS SEE ADDITIONAL CHART.
S 1 (i 5 16 +  TTEMS ARE INCLUOED WITH OUTLINED SUBASSEMBLY.
X TTEM] PART # DESCRIPTION __|GTY 17 [092103 | SPACER, STAND OFF, 15 .
16 {09192 | E-RING .
KS0-74 £ . - 15 [099168 | SCREW, CAPTIVE, 15 *
2098011 | TUBING, PLASTIC 2 VR AR .
(52 x 74) 1 1099086 | PAN, ORIP 2 13- — "
ITEM] PART # DESCRIPTION _ |ATY SIZE PARTS 12 [092601 | LABEL, LOGO, NIP POINT *
- - - 11 099065 | LABEL, LOGD *
KS0-65 7 om0 [mmme, ot 2 KS0-65 | KSO-74 | KS0-82 | KS0-92 | KSO-10210{091378 | WASHER, FLAT, M :
G |091768 | SCREW, BUTTON HD CAP SCREW, 5 x
(4B x 65) L0916 [PaN, ORIP 2 (48 x 65) |(52 x 74) (61 x 82) |(64 x31.5)|(71 x 102)
X TR ——— 8 [092073 | STUD, RETAINING x
ITEM ary -~ F - - - - 7099068 | TOP BAR SUPPORT, SET x
- - - - - B = COVER, NIP *
6000440 |099059 039895 099712 039508 5 |000062 | NOZZLE BKT *
3 |000458,99444]099199, 99198/ 099901 , 09891089720, 99709 099710,09689 4 099067 | SIDE BAR SUPPORT, SET n
2 090195 039053 039895 099711 039607 3 e GUARD, FRONT *
| |099441 099072 009830 099708 000684 S BAR, GUARD ¥
K1T 099139, 00456]099445, 00446] 099872, 99873 099723, 00721009722, 99687 ||+ NOZZLE/RLR BAR GUARD ASSY *
TTEN PART NUMBERS (1ST & 2\D FEAD) TTEM| PART & DESCRIPTION Ty




RRM ASS"Y: P/N 099393 RECIRCULATOR SUBASS'Y: P/N (094730 PARTS CATALOG #089337 REV. L

SHEET 5

NOTE:  USE THREAD SEALANT FELPRO #51370 OR EGIVALENT ON ALL PIPE THREADED CONNECTIONS

NOTES:

I GIVEN QUANTITY IS PER (1) PRINTING HEAD

2. TTEMS MARKED * ARE PART OF OUTLINED SUBASS'Y
2. TTEMS MARKED »x - FIR 2 COLOR PRESS.

3. TTEMS MARKED »+x - FOR 1 COLDR PRESS.

EXISTING BRACKET \

,’I
// I
5 R
AN 1
Pad 1
( /,/ :
! |
; J
: i
: ’
1 ,/
1 7,
1
1
1
1
1
1
1
! | APPROX. 1.37 .
: | g FEED SIDE
I : B
1 1 |
1 1 \ ,
1 e 1 3y \
e ) o (CUT TO PROPER Lt
| /\\/&‘&\i = ) LENGTH AT ASSY) S
! A = P SUCTION STDE
: ‘ Pt SCALE 1:4 L _ :
! I3 ‘ 12| 031043 | CLANP, HOSE, NYLON 5/8° " Q T T T 5
. P 1| 091078 | 1/4 0.0, TUBING, 2" LG X :
! e 10| 091082 | ELBOW 1/40.0. TLBING X 10| 04I8 | PANEL NI 1
| . = 15| 09595 | CONECTIR 1/8 WPT x 174 HOSE. | 2
! - [0 004612 | PLATE, MOLNTING 1
! - 08| 00416 | ELBON X B -
- A I — 3B S|
- XK ‘
v 06| 091060 | REDUCER 172 X 3/8 : 1110910682 | FLTTING, 1/8 NPT x Y8 BARB | 1
x| 06 | 001077 | BARB TEE 1/2 X /B X 3/8 i T T 1
05| 091081 | PVC FLEX. TUBING 3/8 1.0, X 5/8 0.0.| I 1
04 | 005924 | HOSE KT | '
03| 091070 | TUBING 174 0.0. X 170 L.O.(POLYETH)| 83 832333 EEL%&DSE' 178 NPT }
02
01 | 084730 | RECIRCULATOR ASS'Y 1 %2 832% %EQP%ES/BI%TNW }
[TEM| PART ND. DESCRIPTION Ty, 00| 0615 | NIPPLE, LOG, 1/B WP |
03 | 004614 | ELBON, SIREET. 1/8 NPT )
02 | 004617 | NEEOLE VALVE |
0 | 004611 | ENCLOSLRE 1
ITEM| PART ND, DESCRIPTION oy,




KV OSCILLATOR ‘ N PARTS CATALTG #099337 REV. L

SHEET 6

o+ FOR SIZE PARTS SEE AUDITIONAL CHART.
+ - PARTS INCLUDED WITH DUTLINED SUBASSEMBLY

092037 | NEEOLE BEARING #HK-2020 1
/1

| 092038 | EXTERNAL RET. RING BMM SHAFT X

2o | 092042 | BEARING X

24| (095583 | ASSEMBLY-CAM FOLLOWER 1

23| 092043 | BEARING X

22 | 092044 | BEARING X

21| 093582 | ASSEMBLY-CAM 1

[0 20| (091781 | M4 X 10 LG. FLAT HD CAP SCREW 4

3 191 093563 | DRIVE GEAR-CAM 1

S1LE PARTS 5 8] *x URTVESHAFT ASS'Y. 1

KS0-65 | KSO-74 | KS0-82 | KS0-92 | KS0-102 ' 17| 099477 | SUPPORT ASS'Y NOP 1

(48 ¥ B5) (52 x 74) (Bl x 82) (B4 xQ1 5) (71 x 102)| O 099478 | SUPPLRT ASS'Y [P 1 [6 ] 095585 | ASSEMBLY-PINION 1
I . . . . ] 092041 | INTERNAL RETAINING RING / [5 1 092034 | FLAT WASHER 1
- |- - - - - 4 092033 | FLAT WASHER / [4 | ** SHART 1
181095705 099473 |0G06BS  |008505  [099467 3 | 092045 | SLEEVE BEARING « | 3] 095986 | KEY 1
T 1 SRR sy B T s R (R Vv T 2 | 095584 | ASEMBLY-INTERNAL GEAR || 127 092035 | FLAT WASHER 1
| ]095593 095579 099889 099544 099419 1 *ok ASSEMBLY-ROLL 1 [T 095574 | ECCENTRIC 1
ol I e TTEH| PART 1D DESCRIPTION AT, |TTEM| PART ND. ESCRIPTION iy,




PRESS SAFETY GUARDS
POST 1986,WITH CONV. DAMP, 1st HEAD

IF EQUIP WITH BAR TYPE GUARDS- OPTIONAL
IF EQUIP WITH 2 SECTION SHEET METAL GUARDS-REQUIRED

PARTS CATALUG #099337 REV. L
SHEET 7

00 NOT DVER TIGHTEN
APPLY LOCTITE CTYP)

EXISTING
FROM UPPER

78 1081743 | WASHER 1
27 1099133 | MOUNT, GUMRD, GEAR SIOE 1

25 1091781 | SCREW 1

25 1098132 | BRACKET, GUARD )

£ 24 1099131 | SUPPORT, SUB ASSY, GEAR SIOE 1

; 23 1091589 | SCREW 1

22 1099129 [ CLANP, GUARD SUPPERT 2

21 081607 | SCREW. FLAT FEAD p

«x FIR SIZE PARTS SEE ADDITIONAL CHART fg 88%58 %EEETF%[H BAR ;

« TTEMS ARE INCLUED WITH OUTLINED SUB-ASSY. (13 oig tacore :

- - 17 (098127 [ BR, LATCH p

- - /716 [099126 | SUPPORT, SUB ASSY, 0P SIOE 1

009135 | BOX, ELBOW, PULLING (NOT SHOWN) T {[715 1001962 | WASHER, FLAT p

082089 | TIE. CABLE (NOT SHOWN) 10][ 14 091677 | SCREW p

099026 | MALE, NYLON CONNECTOR (NOT SHOWN) | 2 || 13 | 092007 | HANDLE p

099025 | FEMALE, NYLON CONNECTOR (NOT SHOWND| 2 [ 12 [*+  |MAIN GUARD, LPPER »

009024 [ FITTING, FLEX, PVC (NOT SHOWN) 2111 [+ | MAIN GUARD SUB ASSY, LPPER ]

~ ~ - 38 000035 | CONDUCTOR, ELEC (NOT SHOWN) 1 (/710 032008 | NUT p

K30-74 0 £50-92 | KS0-102 37 1099053 | CONDUILT, ELEC. (15 APPROX) 119 002095 | SCREW, FLAT HEAD p

(48 x 65) (92 x 74) |(b6] x 82) (64 x31.5)|(71 x 102) 35T 0g0051 [LOCTITE, SEALANT (NOT SHOWN) 2178 009123 | LATCH, GUARD ¥

- - - - - 35 (099137 | BRACKET, SUPPORT, GEAR SIOC « |7 092082 [ NIT »

- - - - 34 099136 | BRACKET, SUPPORT, OP SIOE « 1[5 (091799 | SCREW p

008457 |099005 - 009715 009717 33 1001753 | \UT 1 1[5 1001981 | WASHER P

003455 |093454 - 009725 009724 32 1091950 | WASHER, SPACER 2|4 [ 091674 | BUNPER, RUBBER p

003250 [039064 - 003716 003718 31 1001712 | SCREW, SHOLLOER 113 1098122 [ CAM, LINIT SWITCH n

POST 1986 000449 |09012] - 003727 009726 30 1000134 | MONT, GUARD, 0P SIOE T2 T+  [NAIN UMD, LOWER ¥
FRONT VIER 0 —— (171009453 1099087 - 009729 009728 29 1001785 | SCREW 4T = [MAIN GUARD SUB ASSY, LOWER 1
n_—— TTEM | PART TTEM| PART # DESCRIPTION 0TV [TTCH] PART 4 DESCRIPTION oTy




